Page 54 of 55




GT40 BUILD MANUAL

The following fabricated components will be received from the Stores via the Engineering Department ready for assembly as follows:

1. CHASSIS

The fully bracketed chassis is powder coated in grey.  A loose rear sub-frame is also supplied and is powder coated in black.  For powder coating the protruding bolts will be taped. Nut threads will be coated and will entail re-tapping.

THE FOLLOWING BRACKETS, BOLTS, NUTS, BUSHES AND PLATES ARE WELDED TO THE CHASSIS:

A) BRACKETS

All suspension

Nose section mounting x two

Steering rack x two

Anti-roll bar x two

Water pipes, right side x two

Loom and brake pipes, left side x two

Air-conditioning x two

Hand brake lever x two

Gear lever x four

Hand brake cables guide x one

Brake pipe brackets, left and right, front and rear, four

Brake proportionate valve equaliser, front left x one

Seat belts, left and right, two lower, two centre, two upper

Clutch master cylinder, one lower plate and one upper half moon 


Fuel pipe and loom x two


Brake pipes, vacuum pipe and clutch pipes x two, left

B) BOLTS

Fuel tanks, four per side, M10, eight

Spider mounting on roll bar, M10, x two

      
C) NUTS


      
7/16 in UNF, seat belts x six

      
Towing eye, front x one

       
Towing eye, sub-frame, rear, x one

D) BUSHES - THREADED


     
Seat belt mounts x one (double sided)


Rear sub-frame lower mounting bushes x four lower and two upper

      
E) PLATES

Firewall, brake master cylinder mounting x one


Front side gusset plate, left and right x two


Door mounting plates, left and right, x two   




  
Pedal box x one


Spyder mounts left and right x two


Door catch u-bolt left and right x two


Header tank right x one 


Fuel pumps right x two


Fuel filters right x one


Radiator header tank right x one

THE FOLLOWING PARTS WILL BE SUPPLIED LOOSE

2. ENGINE CROSS MEMBER

The engine cross member is powder coated in black.

3. ENGINE COMPRESSION BAR AND TWO MATCHING PROFILE PLATES
The engine compression bar and two matching profile plates are plated and gold passivated 

4. BRACKETS, FRONT UPPER WISHBONES x FOUR
The four brackets which hold the left and right front upper wishbones are plated and gold passivated.

5. FRONT UPPER WISHBONES x TWO (SYMMETRICAL)

The front upper wishbones are powder coated in black and are supplied with rubber bushes and ball joints in place.

6. FRONT LOWER WISHBONES x TWO (ANGLED)
The front lower wishbones are powder coated in black and are supplied with rubber bushes and ball joints in place.

7. REAR TRAILING ARMS – TWO LONG, TWO SHORT 

The rear trailing arms – two short upper and two long lower are supplied powder coated in black and tapped to accept rose joints.

8. LEFT AND RIGHT CLEVIS BLOCKS (SUSPENSION) x FOUR

The clevis blocks are plated and gold passivated

9. LEFT AND RIGHT REAR UPRIGHT UPPER PIVOT SHAFTS x TWO

10. REAR UPPER CAMBER RODS x TWO

The camber rods are supplied powder coated in black and tapped to accept rose joints.

11. REAR UPRIGHTS, BEARINGS, HUBS ,CV JOINTS, LOWER PIVOT SHAFT, SPACER TUBE, MOUNTING BLOCKS, SHIMS AND LOWER WISHBONES x TWO

The rear uprights are powder coated in grey and the lower wishbones in black. The ball joints are fitted to the wishbones. The bearings are be pressed into the uprights and the hubs and CV joints attached. The lower pivot shafts, mounting blocks (two per side) shims and spacer tubes are assembled on to the lower wishbones and supplied loose.. 

12. FRONT UPRIGHTS AND BEARINGS x TWO 

. 

The bearings are pressed into the hubs and torqued

13. PEDAL BOX x ONE

The three pedals will be fitted on to the shaft and supplied plated and gold passivated..

14.  GEARBOX MOUNTING PLATES x TWO

There are two gearbox mounting brackets. The left side unit is longer than the right side as it incorporates the gear change mechanism.  Supplied plated and gold passivated.

15. GEAR CHANGE SELECTOR ARM x ONE

Supplied plated and gold passivated

16. GEAR CHANGE NEUTRAL PIVOT ARM x ONE

.

Supplied plated and gold passivated.

17. GEAR SHIFT GATE x ONE

Supplied in polished stainless steel

18. CAMBER SPACERS, FRONT, x 3; 4; 5; 6; 8; 10; 12mm 

Supplied plated and gold passivated.

19. HINGE BRACKETS & BACKING PLATES – DOOR x FOUR

Supplied plated and gold passivated.

20. FUEL FILLER CAPS x TWO

Supplied in polished aluminium

21. FUEL FILLER FUNNELS, ONE LEFT, ONE RIGHT

22. DOOR CHECK STRAP PLATES  x TWO DASH AND TWO DOOR

Supplied in polished stainless steel.

23. DOOR HANDLE INTERIOR x TWO

Supplied in polished stainless steel.

24. DOOR HANDLE ESCUTCHION PLATES x TWO

Supplied in polished stainless steel.

25.  DOOR HANDLES EXTERIOR x TWO

Supplied in polished aluminium

26. REAR CHASSIS SUB-FRAME SPACER BUSH x TWO 

(57mm LONG x 1/2in i/d and 25mm o/d.

Supplied plated and gold passivated.

27. ANTI-ROLL BAR CLEVIS x TWO FRONT, TWO REAR

Supplied plated and gold passivated.

28. ANTI-ROLL BAR TIE-RODS – FRONT (160mm) AND REAR (200mm) 

· TWO LEFT HAND THREAD, TWO RIGHT HAND THREAD

Supplied plated, gold passivated and tapped to accept rose joints.

29. ANTI-ROLL BAR SADDLE BRACKETS x FOUR

Supplied plated and gold passivated.

30. STEERING RACK SADDLE BRACKETS x TWO (ONE LARGE, 

ONE SMALL)

Supplied plated and gold passivated

31. BODY MOUNTING BARS x TWO, FRONT 

Supplied in painted black finish

32. BODY MOUNTING BARS x TWO, REAR

Supplied in painted black finish

33. BODY MOUNTING BAR SADDLE BRACKETS

Supplied plated and gold passivated

34. BODY MOUNTING BARS LOCATING PLATES x FOUR

Supplied in painted black finish

35. GEAR LEVER KNOB

Supplied in 

36. WATER PIPE SET, STAINLESS STEEL  x  SIX

37. ALUMINIUM REAR LOCATORS x TWO

38. NYLON FRONT LOCATORS ON METAL BASES x TWO

39. STEERING COLUMN HOUSING

Supplied in black finish

40. NOSE SECTION OVER CENTRE CATCH BRACKETS

41. BRAKE PUSH ROD x ONE

Supplied plated and gold passivated

42. CLUTCH PUSH ROD

Supplied plated and gold passivated

43. AIR CONDITIONING IDLER BRACKET x ONE LARGE

Supplied plated and gold passivated

44. AIR CONDITIONING IDLER BRACKET x ONE SMALL

Supplied plated and gold passivated

45. TAPER BLOCKS

Supplied plated and gold passivated

46. SEAT FRAMES x TWO

Supplied in unfinished mild steel tube

47. TRAILING ARM SURROUND x TWO

Supplied in stainless steel

48. BATTERY TRAY

Supplied painted black

49. ENGINE PULLEY PROTECTION BAR

Angle iron bar painted black

50. VACUUM PIPES, COPPER

51. DASHBOARD HOLD BRACKETS

52. FLICKER SWITCH CUT-OFF BOSS, ALUMINIUM

ASSEMBLE THE CAR IN THE  FOLLOWING  SEQUENCE:

NB!  --  THE BUILD SEQUENCE HAS BEEN CAREFULLY DETERMINED. IF IT IS NOT ADHERED TO IT WILL BE DIFFICULT OR IMPOSSIBLE TO ASSEMBLE CERTAIN PARTS.

PLEASE NOTE - NBWR =  Nuts, Bolts, Washers and Rivets

1.  FLOOR PANS – FOUR PIECES (ONE LARGE MAIN AND TWO SMALLER REAR, ONE SMALL FRONT.) – FIT AND RUBBERISE

Tools Required:   Drill,  3,3mm Drill Bits,  Caulking Gun,  Rivet Gun


NBWR:     130 off 3,2mm x 10mm stainless steel blind rivets

Materials Reqd:  One Tube Sikaflex

                            One 3M Rubberise Aerosol Can

                            One Plascon Galvanise Iron Cleaner 

                            Cleaning Rags




PROCEDURE:

Place floor pan sections on suitable stands. Spray on Plascon Galvanise Iron Cleaner and leave for a while to allow liquid to react. Wipe clean and spray with 3M rubberising compound  which is supplied in an aerosol can. The chassis pans are supplied with 130 holes in total pre-punched. Clean out holes after spraying. Drying time ?

With the chassis positioned upside down, the roll over bar should be placed on a piece of carpet and the front of the chassis should be placed on a pair of cushioned, jawed axle stands.

The chassis is now ready for Sikaflexing. Sikaflex works best if it is kept at normal room temperature and not in humid conditions. Sikaflex along all the beams of the chassis as indicated in the drawing.  Keep to the centre of the beams so that the sealant has room to squash flat.

Lay the large floor pan section (1) on the chassis and ensure that the front edge is level with the front cross member (A) as indicated in the drawing. The rear of the pan will cover half the rear cross member (B) as indicated in the drawing. This will allow the two smaller rear pieces (2) and (3) to also cover half of the rear cross member (B).

Carefully position pans and secure by means of G-Clamps. Drill through holes into chassis and rivet into position.  

2.  FIBREGLASS TUB

Tools Required:
Drill, Caulking Gun, Rivet Gun, Two G-Clamps

NBWR:

44 large Flange Rivets  - 4,8mm x 15mm

Materials Reqd:
One Tube Sikaflex 




Foam Sheet (check specs)

Procedure:

Sikaflex chassis as indicated in drawing (A). The solid black lines show where a liberal coating of Sikaflex must be applied, ie to the inner vertical sections of the top chassis rails as well as to the centre rail and the seat runner mounting bars. The two inner vertical rails of the rear bulkhead/roll bar against which the rear of the tub rests must also be coated with Sikaflex as indicated in drawing (B) 

Fit tub and ensure that it is hard up against the front firewall by clamping to the chassis rail by means of the two G-Clamps. Ensure that the tub fits hard up against the horizontal chassis rails before drilling and rivetting.

Drill 44 holes at approximately 100mm intervals along top of tub as indicated in drawing (C) below and rivet into position. Scribe a horizontal line 25mm from the top of the tub and drill and rivet along the line.

Cut sheets of foam as follows –  two off  800mm x 170mm x 20mm;

for the sides; one off  225mm x 980mm x 20mm for the rear and one off  375mm x 210mm x 20mm for the front bulkhead.

Insert the foam between the diagonal square tube of the chassis and the tub on both sides of the chassis. Peel foam back and use masking tape to hold foam away from tub. Apply contact adhesive to the side of the tub and foam edges. Allow to dry and then push foam firmly on to the tub.

Please note that the foam pieces cannot be glued to the tub and then fitted with the tub. Due to the tight fit the foam tends to peel off when using this method.
3. LOWER WISHBONES WITH RUBBER BUSHES AND BALL JOINTS – FRONT x TWO

Tools Reqd:
19mm Spanners   .

NBWR:
Four off  ½ in x 3 ½ in Bolts



Four off ½ in x 3 ½ in Nyloc Nuts



Eight off ½ ins Washers


Bolt lower wishbones into position through mounting brackets which form part of the chassis.

4. BATTERY CABLE x ONE LENGTH -       M

Parts reqd:    Grommets x two


          Cable Ties


Fit battery cable as per drawing:

5. RADIATOR PLUS FANS x TWO

Tools Reqd:  
   Rivnut Gun


               13mm Spanner


               10mm Spanner



   Shifting Spanner



   Drill 



   Drill Bits, 8 and 9mm


Parts Reqd:        Thermostat


              Blanking Plug

                          Fan locater plastic lugs x four

NBWR:
6mm Rivnuts x four



M8 x 50mm Bolts x Four



M8 Nyloc Nuts x Four



M8 Oversize Washers x Eight



Four Rubber Washers

PROCEDURE:

Place radiator lying flat on workbench. Fit thermostat and blanking plug.

Centralise fans under the two brackets welded to the top of the radiator and ensure that the wires point inwards. Drill into the top of the fans through the holes provided in the brackets. Slide two plastic lugs into the slots provided at the bottoms of each of the two fans. Through the holes in the lugs make marks where the holes are to be drilled to accommodate the 6mm rivnuts. Remove fans. Fit the M6 Rivnuts.

.

The radiator has two vertical return edges on either side which butt up to the front vertical sides of the chassis. Slot the radiator into the chassis but ensure that it is at least 6mm above the two protruding brackets  on which the nose section mounts. This can be done by using pieces of wood. With a centre punch mark the the vertical chassis beams through the holes (two on either side) in the return edges. Remove radiator and drill holes in the chassis where the marks have been made.

For final radiator assembly see Section (6) below. 

6. BRAIDED HOSES, UPPER AND LOWER x TWO

Tools Reqd:  Shifting Spanner


          6mm Spanner


NBWR:               M8 Rivnuts x Four



    M8 Bolts x Four



    M8 Washers x Four

PROCEDURE:

Hold radiator loosely in position and secure lower braided hose. Move top of radiator away from chassis and secure top braided hose. This is necessary to enable the shifting spanner to fit around the nut.

Move radiator into position and secure with two M8 bolts and washers through the return edges on either side into the rivnuts.  

Bolt  the two fans into position.

7..  STAINLESS STEEL WATER PIPES  (SOLID) – TWO SHORT (S-SHAPED), ONE UPPER AND ONE LOWER WITH THREADED ENDS  (THE LOWER PIPE HAS A 90 DEGREE 16mm EXTENTION),  AND TWO LONG (L-SHAPED) UPPER AND LOWER WITH THREADED ENDS. 

Tools Reqd:
Screw Driver, Side Cutter,  One x 42mm open ended spanner or  Shifting Spanner

Parts Reqd:   
     Rubber Grommets, 38mm i/d x Four



     Rubber Connectors x Two (100mm long, 38mm i/d)


                 Hose Clamps  x Four (35mm to 50mm)


                 Cable Ties

PROCEDURE:

Fit two grommets to right side of firewall through which lower and upper stainless steel pipes will protrude to meet lower and upper braided hoses, already fitted. 

Fit two grommets to right hand side intrusion plates through which  lower and upper short, S-shaped pipes will protrude to be joined to the longer lower and upper L-shaped pipes, which run to the rear of the car.. 

Fit lower S-Shaped pipe (which has short 16mm O/D extention for heater pipe attached)  through the grommet on the intrusion plate. The heater extention pipe must be towards the front end of the car. Slide rear end of pipe quite far in through the grommet on the intrusion plate and then slide forward and push through grommet in the firewall until heater extention pipe on main pipe stops just short of the firewall. The threaded end of the lower stainless steel pipe will now butt up against the lower braided hose. Connect the pipe to hose by means of a shifting spanner.

 Slip two hose clamps loosely over lower S-shaped pipe. Slip rubber connector over pipe and push in. Push lower L-shaped pipe into rubber connector and rest on bracket towards rear of chassis. Slip two hose clamps over rubber connector and tighten on either side to ensure that both front and rear pipes are  tightly connected.

Secure lower pipe to chassis by means of cable ties. See drawing.

Repeat procedure for upper, short S-shaped pipe and upper, longer L-shaped. Note that upper, short S-shaped pipe is plain and does not have an extention piece attached

8. CLUTCH MASTER CYLINDER AND RESEVOIR,

 CLUTCH PIPES (FOUR SECTIONS -SOLID), AND ONE FLEXI PIPE

Tools Reqd:     12mm Spanner

 13mm Spanner

  Screw Driver


  

NBWR:
M8 x 15mm Bolts x Two



M8 Washers x Two

Parts:

Rubber Pipe, 150mm x 9,5mm i/d x One.



Hose Clamps, 8mm – 12mm, x Two



Hose Clamp, 35mm – 50mm, x One



Brass Double Connectors With Compression Glands x Three 



Cable Ties



Flexi Pipe, 3/16in, x  One



Clutch Pipes – Three Lengths, specially bent





(one with male clutch nut)




PROCEDURE:

Bolt master cylinder on to horizontal bracket which forms part of the chassis with 
           the two M8 x 15mm bolts and washers.

Push rubber pipe on to Nylon gland on clutch master cylinder and secure with hose clamp. Fit reservoir  (piepie) into pipe and secure with hose clamp. Attach body of reservoir to half round bracket which forms part of the chassis, by means of the large hose clamp.

Fit solid and flexi clutch pipes as indicated by the drawings.  

9. PEDAL BOX AND LOOSE MOUNTING PLATE WITH TAPPED HOLES AND SHAFT MOUNTING BRACKETS.

Tools Reqd:

NBWR:    M8 x 25mm Dome Heads Bolts x Four


     M8 x Nyloc Nuts x Four


     M8 Washers x Four 

PROCEDURE:

A pedal box mounting plate is welded to the chassis. From underneath the car fit the four bolts, with the domed heads pointing downwards, through the welded plate, the  fibreglass floor of the tub and  bolt into the loose plate which has four tapped holes.

And three brackets through which the pedal shaft fits.

10. FUEL PIPE- 2,6m x 8mm i/d

Tools Reqd:
Screw Driver



Drill



Drill bit

Parts Reqd:
P Clips 15/15

Fit fuel pipe across chassis from left to right as per drawing.

11. WIRING LOOM – (W4464) INSTALLATION

Tools reqd:



NBWR

Materials reqd:

Parts Reqd:



PROCEDURE:

Loom W4464 has to be fitted at this early stage along the left side of the car, so that the branch off the section that runs from the left side along the lower rear bulkhead to the right side can be installed with interefering with the fitting of the aluminium cladding panel. Fit wiring loom as per drawing.

/

12. TRAILING ARMS, REAR LONG, LOWER  – LEFT AND RIGHT

Tools Reqd:  

NBWR:     1/2in x 3in Bolts x Two


      1/2ins x 3in Nyloc Nuts x Two 


      1/2ins Washers x Four


       1/2ins Lock Nuts. Left Hand Thread x Two

                   1/2ins Lock Nuts, Right Hand Thread x Two

Parts Reqd:  Cone Shaped Washers x Four


         Rose Joints  1/2in Thread, ½in Head– Left Hand Thread x Two


         Rose Joints  1/2in Thread, 3/8in Head- Right Hand Thread x Two

PROCEDURE:

Fit 1/2in lock nuts on to two by left hand threaded rose joints and two  right hand threaded rose joints. Fit  1/2in rose joints, left hand thread, to end of trailing arms. Fit 3/8in rose joints, right hand thread, to opposite ends.

Attach trailing arms with 1/2in rose joints, left hand thread, to brackets attached to bulkhead  by fitting cone shaped washers and fitting bolt through from top down. See drawing.
  

13. CHASSIS ALUMINIUM CLADDING PANELS

Tools Reqd:
Drill



Rivet Gun



Caulking Gun



G-Clamps

NBWR
3 x 8mm s/s Rivets – 240 Off



3 x 12mm s/s Rivets – 2 Off

Materials Reqd:
Sikaflex




Grey Silicone

The aluminium cladding panels apply to the first batch of cars. Once the monocoque is in production this requirement will fall away. The present team of assemblers is familiar with the method and sequence of cladding

14. FRONT UPPER WISHBONBES WITH BALL JOINTS,  UPRIGHTS WITH BALL JOINT MOUNTING BLOCKS (UPPER SQUARE, ONE SIDE OF LOWER RADIUSED) BEARINGS AND HUBS, - LEFT AND RIGHT.

Tools Reqd:
Special fabricated holding tool for holding mounting blocks whilst they are being bolted and torqued to the upper and lower ball joints.



19mm Spanner

NBWR:
1/2in x 3 1/2in Bolts x Four 



1/2in Nyloc Nuts x Four


1/2in Washers x Eight 

 (Above for Upper Wishbone Brackets)



1/2in Nyloc Nuts x Four



1/2in Washers x Four



3mm Thick Plated Washers,  x Four



Camber Spacers x Four (4 – 12mm Thick)



(Above for Upper Wishbone Brackets to Chassis)



M10 x 35mm Cap Screws x Four (for lower mounting blocks) 




M10 x 50mm Cap Screws x Four (for upper mounting blocks)

Parts Reqd:      Upper Mounting Brackets x Four (with mounting brackets attached)

PROCEDURE:

Fit upper wishbone brackets as per drawing. Fit upper wishbones into brackets by means of  1/2in x 3 1/2in bolts, Nyloc nuts and washers..These bolts must be inserted from the inside of the wishbone and face outwards. 

NB – The 4mm – 12mm spacer shim will be replaced during the final setting of the camber together with caster and wheel alignment.  

.With upper and lower wishbones and ball joint in place, slip lower mounting block, with radiused corner at top and pointing to the front of the car, on to the lower ball joint. By means of two M10 Cap Screws temporarily bolt the end of the holding tool (finger tight) on to the mounting block through the two apertures provided . This method holds the mounting blocks in place whilst the ball joint nut is tightened and torqued on to the mounting block. If this method is not followed the mounting block will simply rotate as the ball joint nut is tightened.   

(Torque Settings)

15. COIL OVER SHOCKS, FRONT x TWO

Tools Reqd:
19mm Spanners 

NBWR:  
1/2in x 2 1/2in Bolts x Two (Upper Mounts)

1/2in x  2 1/2in Bolts x Two (Lower Mounts)


     
1/2in Nyloc Nuts x Four       


     
1/2in Washers x Eight

Attach  coil-over-shock units to brackets at top of chassis by means of 1/2ins x 

2 1/2in bolts, Nyloc nuts and washers. . Attach lower ends of  units to the brackets which form part of the wishbone by means of 1/2in x 2 1/2in bolts, Nyloc nuts and washers.

NB – Adjusters to point inwards.

16  ANTI ROLL BAR, FRONT

Tools Reqd:
16mm Spanner  

M8 Allen Key.

NBWR:   M10 x 30mm Cap Screw x Four


    M10 Lock Nuts, x Two, Left Hand Thread   


    M10 Lock Nuts, x Two, Right Hand Thread

    M8 x 15mm Lock Nuts x Two 

    M10 x 20 Bolts x Four

    M10 Washers x Four


Parts Reqd:  Connecting Rods x Two, 200mm, one end left hand thread,        opposite end right hand thread.


         Clevis Blocks x Two


         Rose Joints, M10  Left Hand Thread x Two


         Rose Joints, M10  Right Hand Thread x Two 
 



          Anti-Roll bar Rubber Bushes x Two


          Anti-Roll Bar Saddle Clamps x Two
         


PROCEDURE:

Fit rubber bushes over anti-roll bar and slide along bar until they line up with the vertical  anti-roll bar mounting brackets which form part of the chassis. Ensure that the notches at the ends of the roll bar point upwards. Fit saddle clamps over bushes, centralise bar and secure with four M10 x 20mm bolts and washers. Apply Locktite.   

NB.. At this stage the battery earth cable and loom earth are bolted on with the bottom left hand side bolt.

Screw left hand and right hand threaded lock nuts on to rose joints. Screw rose joints into left and right threaded connecting rods. Slip the left hand threaded rose joints into the recesses of the clevis blocks and secure with M10 x 30 Cap Screws. This will mean that the left hand threaded rose joints will be at the top. Slip clevis blocks on to ends of anti-roll bar, move to third notch and secure.

17. COMPRESSION BAR AND TWO MATCHING SHOCK TOWER PLATES

Tools Reqd:
16 and 17mm Spanners



Torque Wrench

NBWR:
M10 Bolts x 65mm x Six



M10 Nyloc Nuts x Six

    
M10 Washers x 12

Bolt compression bar to chassis and at opposite ends of chassis attach the matching shock tower plates. Bolts to point towards inside of car. See drawing.

(Torque Settings)

18. TRAILING ARMS, UPPER REAR, SHORT – LEFT AND RIGHT

Tools Reqd:
19mm Spanners



Torque Wrench

NBWR:
1/2in x 3in Bolts x Two



1/2in Nyloc Nuts x Two



1/2in Washers x Four



1/2in Lock Nuts, Left Hand Thread x Two



1/2in Lock Nuts, Right hand Thread x Two

    

Parts Reqd:
Rose Joints, 1/2in Thread, 1/2in Head, Left Hand Thread x Two



Rose Joints, 1/2in+ Thread, 3/8in Head, Right Hand Thread 



Cone Shaped Spacers x Four

NB – The lower rear trailing arms have already been fitted (see item 12) 

PROCEDURE:

Attach trailing arms with 1/2in rose joints, left hand thread,  to brackets attached to bulkhead by fitting cone shaped washers and with bolt pointing up. See drawing.

19. REAR UPRIGHTS WITH BEARINGS, HUBS, CV JOINTS;  LOWER WISHBONES WITH RUBBER BUSHES AND BALL JOINTS, PIVOT SHAFTS  MOUNTING BLOCKS (TWO PER SIDE); SPACER TUBES x TWO (WISHBONES SUPPLIED LOOSE). REAR SUB-FRAME, SHIMS

.

Tools Reqd:
19mm Spanner



Torque Wrench

NBWR:   
1/2in x 5in Bolts x Two (Camber Rods to Chassis)



1/2in x 7in Bolts x Four  (Lower Wishbones to Chassis x Two)






       ( Rear Sub-Frame to Chassis x Two)




1/2in x 1 1/2in Bolts x Four   (Mounting Blocks to Uprights)



1/2in Nyloc Nuts x 10



1/2in Washers x  18



 1/2in Lock Nuts, Left Hand Thread x Two



 1/2in Lock Nuts, Right Hand Thread x Two (Camber Rods)



3/8in Cap Screws x Four  (Rose Joints to Clevis) 

Parts Reqd:
Camber Rods x Two

Upper Pivot Bars x Two ( Connects tops of uprights and rose joints of camber rods to rose joint clevis of upper trailing arms)


       



             1/2in Rose Joints, Left Hand Thread x Two, 



 1/2in Rose Joints, Right Hand Thread x Two



 Spacer Bushes, 57mm long, 1/2in i/d, 25mm o/d.

 (Rear sub-frame to chassis).

 Rose Joint Clevis Blocks Four (Tapped 1/2in horizontally and 

3/8in across)

  



Washer Plates x Two ( for Bolt heads of  1/2in x 7in x Four bolts – 



Lower wishbones to chassis and rear sub-frame to chassis)  

PROCEDURE:

Camber Rods:  Screw 1/2in lock nuts on to four rose joints. Screw 1/2in rose joints, with left and right hand threads, into both ends of camber rods.

Fit 1/2in x 5ins bolts through bushes at top of chassis next to upper shock mounts.  Please note that as there is no space for washers, the bolts are fitted through the bush with the bolt heads pointing to the inside of the engine bay.

Fit four, (two per side),  1/2in x 7in bolts through apertures on the lower rear cross beam of chassis with bolt heads pointing to the inside of the engine bay. These bolts, two per side and one above the other, fit through two washer plates. 

Fit the two 57mm long bushes over lowest  bolts.      

Fit the lower wishbone ends over the higher of the two bolts on each side but do not secure with Nyloc nuts and washers.

Fit the ends of the camber rods, left hand thread, over the 1/2in x 5in bolts but do not secure with washers and Nyloc nuts at this stage. 

Now fit the rear sub-frame over the six protruding  (three per side) bolts and secure by means of 1/2in Nyloc nuts and washers. This means that  the two rose joints of the camber rods attached to the chassis, the two lower spacer bushes and the two wishbone ends will be sandwiched by the mounting brackets of the rear sub-frame.

Screw the upper pivot bars into the rose joint clevis blocks. Secure these assembled units to the 3/8in rose joints which are attached to the upper trailing arms by means of 3/8in x 30mm(or inches)  cap screws. Slide rose joint attached to camber rod over pivot shaft.

Screw clevis blocks on to the ends of the pivot bars which run through the wide ends of the wishbones and which join up with the rose joints at the ends of the lower trailing arms. At this stage the wishbones will be hanging down. Lift them up and secure the clevis blocks to the rose joints attached to the lower trailing arms by means of 3/8in cap screws. Ensure that the clevis blocks are fixed in a horizontal position with the cap screw heads pointing upwards. Secure opposite ends of wishbone pivot bars with 1/2in Nyloc nuts and washers.

Slide the tops of the uprights through the upper pivot bars and secure by means of 1/2in Nyloc nut and washer. Attach the uprights with bearings, hubs and CV joints on to the four mounting blocks (two per side) on the pivot bars, by means of 1/2in x 1 1/2in bolts, Nyloc Nuts and washers.

20.  REAR COIL OVER SHOCKS  xTWO

Tools Reqd:
19mm Spanner



Torque Wrench

NBWR:
1/2in x 3in Bolts x Two



1/2in x 2 1/2in Bolts x Two



1/2in Nyloc nuts x Four 



1/2in Washers x Eight

PROCEDURE

Attach tops of coil-over-shock units to brackets on chassis by means of 1/2in x 3in bolts, Nyloc nuts and washers.  Attach lower ends of units to brackets which form  part of the lower wishbones by means of 1/2in x 2 1/2in bolts, Nyloc nuts and washers.

NB – Adjusters to point inwards.

21 ANTI-ROLL BAR AND TIE-RODS REAR

Merge Front

22.STEERING RACK

Tools Reqd:
16 and 17mm Spanners

NBWR:
M10 x 30mm Bolts (High Tensile) x Four



M10 Nyloc Nuts x Six



M10 Washers x Ten



Special Tie Rod End Lock Nuts x Two

Parts Reqd:
Rubber Mounting Bushes (One Large Left and One Small Right) 



Mounting Rubber Saddle Brackets x Two (Large Left, Small Right)



Tie Rod Adapters x Two



Tie Rod Ends  x Two

PROCEDURE:

Slip two rubber mounting bushes over steering rack and slide into positions opposite mounting apertures.  Fit saddle brackets  and secure by means of M10 bolts, Nyloc nuts and washers.

Screw adapters on to steering rack ends.  Screw on lock nuts. Screw on tie rod ends.

Attach tie rods end to uprights by means of special Nyloc nuts supplied with the tie rod ends and M10 washers.      

23. BRAKES – MASTER CYLINDER ASSEMBLY( MASTER CYLINDER, BOOSTER, RESEVOIR AND CAP, BRAKE SWITCH), BRAKE PROPORTIANATE VALVE

Tools Reqd:
13mm Spanner

10mm Spanner

NBWR:
M8 Nyloc Nuts x Four



M8 Washers x Four


M6 x 40mm Bolts x Two



M6 Nyloc Nuts x Two



M6 Washers x Four

PROCEDURE:

The master cylinder, booster, resevoir and cap and brake switch are supplied loose in the same box. Assemble.

The booster is fitted with four  8mm studs. Fit through apertures  provided in chassis and secure with M8 Nyloc nuts and washers.

Procedure for brake proportionate valve is as follows:  

Fit second male/female brass pipe connectors to the unit. If already fitted check that they are secure.

Position and secure unit to its bracket by means of M6 bolts, nuts and washers.

See drawing for position.  NB….the unit must be positioned  so that the inlet side faces upwards.

One the brakes have been bled, turn the proportianate valve all the way in and then out by two full turns.

24. BRAKES – PIPE KIT SOLID (REAR -  THREE SECTIONS/

FRONT - SIX SECTIONS)

Tools Reqd:
   11 and 13mm Brake Pipe Spanners



NBWR:
    P-Clips, 6mm x Six



    PH2 Pozi Drive Self Tapping Screws x Six



    Rivnut, 6mm x Two



    M6 x 25mm Bolt x Two



    M6 Washer
x Six



    Grommets x Two


Parts Reqd: 
The six front sections for the front circuit and three rear sections     for the rear circuit of bundy tubing are pre-bent for easy installation. All tubing is flared with unions fitted.   


Three Way Union x One  (for engine bay bulkhead – rear circuit)

Three Way Union x One (for nose cavity – front circuit) 

Rubber Grommet, Type 42, (tubing through front fibreglass firewall)

PROCEDURE:  

Drill 22mm hole in firewall and insert pipe with grommet already attached

Drill 6mm hole in engine bay bulkhead as indicated in drawing.  Fit Rivnut and bolt in  three-way brass union by means of M6 x 25mm bolt and washer. Two washers must be fitted behind the union to act as spacer.

Fit all tubing,  P-Clips and Pozi drive self tapping screws as per drawing:

 25. BRAKES – VACUUM PIPES

Tools Reqd:

Screw Driver

NBWR:
P-Clips, 12mm x Two

Parts Reqd:
Solid brass pipe, 12mm – Three Sections



Plastic non-return valve x One



Rubber Connecting Hoses,        mm,  x Four

:

Hose Clamps, 20/25mm x Eight



Rubber Grommet, Type 42, x One

PROCEDURE:

Drill 22mm hole in fibreglass firewall.

Fit pipes, hoses, clamps, P-clips, non-return valve, as per drawing.    

26. BRAKES - DISCS

:Tools Reqd:
Torque Wrench



12mm Power Drive Socket



CAV Locking Spanner (specially fabricated)

NBWR:
Wheel Stud Locators, 12mm x 20 (Allen Heads)

.

Parts Reqd:
Discs, Front x Two



Discs, Rear x Two



Front Adapters, Short, x Two (Left Side – Right Hand Thread






(Right Side – Left Hand Thread)



Rear Adapters, Long, x Two (Left Side – Right Hand Thread







(Right Hand Side – Left Hand Thread)



Spinners, Left Hand Thread x Two



Spinners, Right Hand Thread x Two

PROCEDURE:

Fit front short adapters over five-stud hubs and ensure that the right hand threaded unit is fitted to the left, and the left hand threaded unit to the right.

Fit rear long adapters over the five-stud hubs and ensure that the right hand threaded unit is fitted to the left and the left hand threaded unit to the right.

Secure adapters by means of  the 20 x 12mm Allen headed locator studs.

Cover threads of adapters with copper slip and screw on spinners.   

27. BRAKES – HANDBRAKE LEVER 

Tools Reqd:

13mm Spanner

NBWR:

M8 x 25mm Bolts x Two




M8 Nyloc Nuts x Two




M8 Washers x Four




M6 Nut x One




M6 Washer



Parts Reqd:
Short Cable with M8 Clevis plus Pin,Washer and Split Pin 

Hand brake cable spreader tube with fitted cable with two stop ends and two nipple ends for attachment to calipers.

Rubber Grommets, Type 44, x Two (for cables through chassis). NB…. Rubber bush inserts for grommets cut at angles.

PROCEDURE:

Bolt handbrake lever to bracket provided on chassis by means of two M8 bolts, Nyloc nuts and washers.

Feed short handbrake cable through chassis from engine bay side and fit to top of handbrake lever by means of M6 nut and washer.

Attach M8 Clevis (which is attached to the short cable) to the spreader tube by means of  the pin, washer and split pin. The two rear cables, are in fact  one length fed through the spreader tube. The cable is fitted with two stop ends which fit into two brackets on either side of the chassis and the two ends which attach to the rear callipers are fitted with nipples.   

Fit rubber grommets to both side of chassis panels. Insert rubber bushes, cut at angles, parallel to panels.

Feed cables on both sides through grommets on chassis panels and through bushes on lower wishbones and leave cables with nipple ends to be attached to the calipers at stage 28. 

28. BRAKES – CALIPERS x FOUR, PLUS FLEXI HOSES

Tools Reqd:
No10 Allen Key



NBWR:
M12 x 40mm Cap Screws, High Tensile x Eight

Parts Reqd:
Flexi Hoses, front x Two 



Flexi Hoses, rear with banjo fittings x Two


PROCEDURE:

Slide front calipers over discs and secure by means of  M12 Cap Screws with Locktite.

Connect handbrake cables to rear callipers by slipping nipples through bracket ends.

Slide calipers over discs and secure by means of M12 Cap Screws and Locktite.

Connect the two front and two rear flexi hoses to both the unions attached to the solid pipes and to the calipers. The front flexi hose unions bolt into the calipers in a straight line position whereas the rear flexi hoses are attached by means of  banjo unions and banjo bolts, the reason being that there is no space for a straight line attachment.    

NB -  When attaching the flexi hose to the mounting lug, ensure that the washer is on the outside, ie on the side of the flexi pipe.  

NB – BLEED BRAKES!!
29. PEDAL BOX – ASSEMBLY

Tools Reqd:

NBWR:

M6 Lock Nuts x Two

Parts Reqd:

Clutch Push Rod x One




Brake Push Rod x One




Clevis, Pins, Washers and Split Pins  x Two
PROCEDURE:

Screw lock nut on to clutch push rod. Screw one clevis on to clutch push rod and secure with lock nut. Push clutch push rod into clutch master cylinder.

Screw lock nut on to brake push rod. Screw one clevis on to brake push rod and secure with lock nut. Screw female end of brake push rod on to bolt attached to brake master cylinder. 
Accelerator Cable - later

30. STEERING COLUMN WITH MOUNTING BRACKET ATTACHED /INTERMEDIATE SHAFT ( TRIUMPH DOLOMITE)

NB FOR FIRST FIVE CARS ONLY

Tools Reqd:

NBWR:
M8 x 30mm Pinch Bolt x Two



M8 Nyloc Nuts x Two


M8 Washers x Four

(Intermediate Shaft to Steering Rack and Steering Column)



M8 x 20mm Bolts x Six



M8 Nyloc Nuts x Six



M8 Washers x Twelve

(Upper dashboard brackets and steering column brackets)



M6 Rivnut x One



M6 x     mm Bolt


M6 Washer (Side support bracket attached to steering column to chassis)

Parts Reqd:
Brackets x two (top of steering column to chassis)

PROCEDURE:

Fit intermediate shaft to spline of steering rack by means of  M8 bolt, Nyloc nut and washer.

Fit steering column spline into knuckle of intermediate shaft by means of M8 bolt, Nyloc nut and washer.

Drill 6mm hole into left side chassis beam (as per drawing), fit Rivnut and secure end of long steering column bracket by means of 6mm bolt and washer into Rivnut.

Bolt two matching brackets to top of chassis (as per drawing) by means of  four  

M6 bolts, Nyloc nuts and eight M6 washers. At the top of the steering column are two brackets in the shape of a V. Attach these to the above brackets by means of two M6 bolts, Nyloc nuts and washers.

31 GEAR LEVER MECHANISM (TOYOTA), MOUNTING BRACKET

AND TWO GEAR CABLES

Tools reqd:
13, 24mm Spanner



M8 x 40mm Dome Head Bolt x One

NBWR:
M8 x 20mm Bolts Four



M8 Nyloc Nuts x Four



M8 Washers x 10



M8 x 15mm Bolts x Three



M8 Washers x Three

Parts Reqd:
Rubber Grommets, Type 44, x Two

PROCEDURE:

Attach mounting bracket to chassis be means of five M8 bolts, Nyloc nuts and washers. Dome head bolt to push up from under chassis.

Attach Toyota gear lever mechanism to bracket by means of three M8 x 15mm bolts and washers. The holes on the unit are tapped.

The cables are supplied with all fittings and four lock nuts per cable, two at each end. The left hand cable, for front and rear movement, has a cup end fitting which clips over the ball at the bottom of the gear lever.The right hand cable, for left and right movement, has a banjo fitting which is attached to a short shaft on the bracket of the lever mechanism by means of a washer and circlip.  



Fit the two rubber grommets into the apertures provided.

First feed the left hand cable from the engine bay into the cockpit and attach to the ball at the bottom of the gear lever by means of the press fit cup fitting on the cable and securing wire spring clip.

Secure the cable to the rear of the mounting bracket by fitting into the slot and securing with the lock nuts on the cable from both sides.  

Feed the right hand cable from engine bay into the cockpit and attach to the shaft on the bracket of the lever mechanism by means of the washer and split pin.

Cable tie the cables to the chassis to prevent damage during loading and shipping.

NB – The customer will be supplied with a complete adapter kit for fitting the Audi gearbox to the chassis and the gear cables to the gear selector mechanism.

The kit will consist of the following parts:

Two gearbox mounting brackets, the left side being larger and different from the right side.

Mounting bracket which bolts into the gearbox and through which the two cables run.

Two selector arms which interlock.

M10 Bolts and Washers x Six

M6 x 15mm Locking Bolt

M10 Nyloc Nut and Washer 

32. SEAT BELTS SETS x TWO

Tools Reqd:
17mm Socket and Short Extention Bar


NBWR:
Eight  7/16ins special bolts and washers are supplied with the seat

belt kits.

M6 x 15mm Bolts, Nyloc Nuts and Washers x Two (for cross bar)

Self Tapping Screws x 14 (for cover plates)

Parts Required:
Cross Bar,           mm long and        mm wide




Aluminium Cover Panels x Two

PROCEDURE:

Cut two small sections out of the inner sections of the tub as per drawing to allow for the installation of the cross bar. This bar prevents the seats from being pushed back against the rear inspection panel and on to the pulley.

The two alumium cover plates are pre-drilled.   

Attach the seat belt reels to the nuts welded to the chassis with  7/16ins bolts and washers by means of a socket and ratchet.

NB…..Attach the stalks to either side of the tapped mounting bush welded to the chassis floor by means of 7/16ins bolts and washers, after the carpets and centre console have been fitted (Items          ).

33 HEATER HOSES

Tools reqd:
Screw Driver



10mm Spanner

NBWR:

Parts reqd:
Hose Clamps x Five,  (12mm to 20mm)




Rubber Hose, 23mm o/d, 15mm i/d, 3 000mm long



Specially shaped hose, 450mm long, Code RH 7554



Vacuum Water Valve Assy  (Part No 1110-952-01)  



Cable Ties (as required)  

PROCEDURE:

Fit valve

Cut 3 000mm hose into two lengths – 2 400mm and 600mm.

Fit 2 400mm length to side of car with one end in engine bay. Fit opposite end to bottom of  Vacuum Water Valve Assy by means of hose clamp. Cable tie hose to stainless steel pipe which also runs along car to engine bay.

Fit 600 mm length to small outlet pipe on lower stainless steel water pipe by means of hose clamp. Fit opposite end to lower inlet pipe on heater unit by means of hose clamp.

.

Fit specially shaped 450mm hose to the forward pointing, horizontal outlet on the Vacuum Water Valve Assy by means of a hose clip.  Fit opposite end to upper intake on heater unit by means of a hose clamp.

Follow drawings for fitting sequence. 

34. INNER FRONT GRP PANELS

Tools reqd:
Drill, Rivet Gun, Caulking Gun, two G-Clamps

NBWR:
Large Flange Rivets, 4,8mm x 15mm, x 18 



Rivets, 3 x10mm, x Two

Materials Reqd:
Tube Sikaflex  

PROCEDURE:

Sikaflex chassis beams to which panels will be attached.

By means of G-Clamps secure panels to chassis. Drill five evenly spaced holes along top edge with 5mm drill bit. Rivet into position with Large Flange Rivets.

Drill nine evenly spaced holes with 5mm drill bit, in each of the panels, as indicated in the drawing.  Secure with large flange rivets.

Through shock mounting brackets on either side drill holes form outside in and secure with 3mm x 10 rivets.

35.A  AIR-CONDITIONING
The Air-Conditioning Kit consists of the following parts:

1. Evap F/Assy

2. Compressor SD7H13

3. Condensor Assy

4. Fitting Kit, Evap

5. Fitting Kit, Grommet

6. Fitting Kit, Receiver Drier

7. Vacuum Water Valve Assy 

(Already taken for Heater Hoses Stage 33)

8. Harness Overlay, GT40

9. Pulley Assy Idler

10. Bracket, Mtng Centre

11. Bracket, Mntg Receiver Drier

12. Fitting Kit, switch & Decal

13. Receiver Drier Bottle

14. Hose Assy, Liq

15. Hose Assy, Suction

16. Hose Assy, Discharge

17. Tube Assy, Liq 

18.
Fan Spal

35.B  HEATER
Tools reqd:


NBWR: 
M6 x 15mm bolts x two



M6 Nyloc nuts x two



M6 washers x two


PROCEDURE:

From box remove compressor, jockey wheel, switch and two dash vent inserts (to be assembled in the USA).

Attach evaporator to chassis brackets by means of  two M6 x15mm bolts, Nyloc nuts and washers.

36. WINDSCREEN WIPER MOTOR

Tools Reqd:
Template (Scale 1:1); 


NBWR:
M8 Bolts x 20mm x Two



Rivnut M8 x One

Parts Reqd:
Special bracket x One 

PROCEDURE:

Line up template. Drill and fit Rivnut. Connect bracket as per drawing.

37. REAR PULL CATCH BRACKETS x TWO
Tools reqd:

100mm Socket Extention




Drill 




9mm Drill Bits




Side Cutter




Crimping Tool


NBWR:

M6 Rivnuts x 16 




M6 Bolts x 15mm x 20




M6 Washers x  20

Parts Reqd:

Slam Catch Plate x Two (fits on top of brackets) 




Slam Catch Mechanism x Two (fits below brackets)

Slam Catch Locator Pin Mounting Plate (with nut welded on reverse side.) Fits on plate bonded into tail section

Slam Catch Locator Pin x Two.

Pull Catch Cable with plastic handle attached x Two

Electric Connectors x Two

PROCEDURE:

Drill four holes per side into chassis as indicated by drawing. Fit Rivnuts and fit brackets by means of M6 bolts and washers.

The slam catch mechanism has two M6 nuts welded on to it. Hold slam catch plate over top of bracket. Slip slam catch mechanism underneath bracket and secure by means of  M6 bolts and washers.

As the cables fit into the brackets on the right hand side, (when viewed from the rear of the car), a hole must be drilled through the chassis beam for the left hand bracket and through the aluminium bulkhead panel on the right, as well as through the fibreglass tub.

Carefully cut out outer cable sleeve so that 60mm of the sleeve remains attached to the pull handle 

Cut cable to measure 105mm from the plastic pull handle. Fold over  20mm at end and crimp with electric ferrule. Feed through hole in GRP from inside the tub, through washer and lock nut and then through aluminium panel/chassis beam  and then through catch bracket. Tighten lock nut. Attach looped end to hook on release mechanism 

Fit slam catch locator pin plates on to plates bonded into rear section by means of four Rivnuts and M6 bolts and washers. Due to larger diameter holes in the plates bonded into the tail section these plates are adjustable and care must be taken to move these plates around so that the slam catch locator pins fit exactly in the slam catch plates.

Adjust as necessary.  

38. FUEL PUMP AND BRACKETS x TWO
Tools Reqd:
10mm Spanner

NBWR:
M6 Bolts x 20mm x Four



M6 Nyloc nuts x Four



M6 washers x Eight



Fuel Line, Right Angle Junction (90 Degree Bend)

PROCEDURE:

The fuel pumps are fitted to right rear side of the car and to the horizontal aluminium cladding panel.

Drill up from underside of aluminium panels. A pre-drilled horizontal bar is attached below the aluminium panel and this acts as the template for the holes to be drilled.

NB…The inlet and outlet right angle pipe fittings which are attached to the tops of the fuel pumps must be fitted before the pumps are installed.

NB….NB…. ONLY THESE FITTINGS HAVE THREAD TAPE. UNDER NO CIRCUMSTANCES IS THREAD TAPE TO BE USED ON ANY OTHER FUEL PIPE FITTINGS. 

The fitted nozzles must be angled at 45 degrees from the bulkhead, as per drawing.

The aluminium panel is pre-drilled for the grommets for the electric wire to protrude through for attachment to the pumps. Punch a 4mm hole through the centre of each grommet and feed the pump wire through the hole. Crimp electrical connector on to wire. 

39 FUEL FILTERS AND BRACKETS x TWO

Tools Reqd:
10mm Spanner



Drill



Drill Bits, 



Rivet Gun


NBWR:
M6 x 15mm Bolts x Four



M6 Nyloc Nuts x Four



M6 Washers x  Four



(Filters to brackets)



M6 Rivnut x One



M6 Bolts x 20 x Four



M6 Washers x Four



(Brackets to Bulkhead)

PROCEDURE:

The brackets are supplied with the filters but are replaced by stainless steel brackets.

The hole through the left hand side bracket of the left hand side filter, ie the one closest to the engine bay, is secured to the chassis beam by means of an M6 Rivnut. 

Drill 9mm hole for Rivnut. Drill three other 4,8mm holes and tap. See drawing for spacing and positioning.

Fit brackets to bulkhead by means of four M6 Bolts x 20mm bolts and washers. Fit filters to brackets by means of four M6 x 15 bolts , Nyloc nuts and eight washers.

40  FUEL LINES, BRAIDED WITH CONNECTORS x SIX
Tools Reqd:

4, 13, 15, 18mm Hole Punches

Parts reqd:

Fuel Line T-Junction Fitting

Grommets, Type 42, x two




Grommets,             l x Two  

PROCEDURE:

The aluminium panel is pre-drilled to receive grommets.

Punch 13mm holes through centre of grommets. Connect the two long fuel lines to the pumps and feed through the grommets to the fuel tanks. 

Connect the fuel lines from the two pumps to the two filters. Connect the fuel lines from filters into T-junction fitting.

UNDER NO CIRCUMSTANCES IS THREAD TO BE USED ON THESE FITTINGS.    

See stage 57 to continue. 

See drawings for fitting instructions.

Connect leads from fuel pumps to Loom W4464.

41. ACCELERATOR CABLE

Tools Reqd:

NBWR:

Self tapping screws x Two




M6 Nyloc Nut x One 




M6 Washer x One

Parts Reqd:

P-Clips, 12mm x Two




12mm Tube (as used for brake vacuum pipe) x 1 400mm




M6 Rose Joint x One 

PROCEDURE:
The 12mm tube runs along the centre chassis rail and fits underneath the handbrake mounting bracket on the left hand side. At the rear it ends flush against the lower  bulkhead panel. It is secured to the centre chassis rail by means of the two 12mm P-Clips. The cable  is fed through the tube from the engine bay side and pushed right 

through to the front next to the accelerator pedal.  Attach to the accelerator pedal by means of the M6 Rose Joint, Nyloc nut and washer. 

42.  HOOTERS x TWO

Tools Reqd:
10mm spanner

NBWR:
M6 Rivnuts x Two



M6 Bolts x Two



M6 Washers x Two

Parts Reqd:

PROCEDURE:

The holes in the front cross member are pre-drilled. 

Fit Rivnuts.

Fit two hooters (low and high tones). Connect to loom plugs.

43.  HEADER TANK x ONE

Tools Reqd: 
Template



10mm spanner



Rivnut gun



NBWR:
M6 Bolts x 20mm x Two



M6 Washers x Two 

PROCEDURE:

Mark and drill holes as per template. Fit 6mm Rivnut into chassis tube, left hand side. Tap 6mm hole into chassis flat bar.  Fit header tank by means of  two M6 bolts and washers. 

44. SPIDER,  DOORS, DASHBOARD BRACKETS x3,   BATTERY BOX

Tools Reqd:
Drill



8,5mm drill bit



13mm spanner



17mm spanner



Screw driver

NBWR:

M10 x 40mm Bolts x Four




M10 Nyloc Nuts x Four




M10 Washers x Eight




(for Spider to chassis)








M8 Nyloc Nuts x Eight




M8 Washers x Eight





(for Door Mounting Brackets to Chassis)




Counter sunk machine screws x four




Nyloc nuts x four




M10 Nyloc nut x two




M10 Washers x two




(For top rear of spider)




M8 x 25mm Bolt x Four




M8 x 50mm Bolt x One




M8 Nyloc nuts x Five




M8 Washers x Five




M8 Fender Washers x Five





(For front of spider)




Large Flange Rivets, 4,8mm x 15mm x Nine




Materials Reqd: 
Tube Sikaflex 


Parts Required:
Plated and gold passivated brackets, drilled and slotted x Two

Door Mounting Brackets x Two




Hinge Cups with Spherical Bearings pressed in x Two




Pivot Shafts x Two
 






(Battery Box Specs  – Mild Steel Angle Iron, Black Epoxy,




290mm x 190mm)




Dashboard mounting brackets with carpet strips x Three




M8 x 50mm bolt x one




M8 x 30mm bolt x one




M8 x Nyloc nuts x three




M8 washer x three

PROCEDURE:

Fit sealing rubber strips to tub and aluminium panels. Sikaflex areas where rear ends of spider are fitted to the chassis. Carefully lower spider down onto chassis and secure at rear with two M10 x 40mm bolts, Nyloc nuts and washers per side. Fit angle bracket to top rear of spider, previously aligned and drilled. Front section stays loose.

The fronts of the doors have shafts attached to plates bonded in. Fit pivot shafts through shafts in door. Press hinge cups with spherical bearings pressed in, on to pivot shafts, top and bottom.  Bolt hinge cups to door mounting brackets and fit doors with hinge units attached on to chassis

When doors and spider gaps are to spec, seal front of spider to chassis with Sikaflex.. Secure spider front corners of chassis by drilling two holes and temporarily fixing with self tapping screws, as per drawing. The lower windscreen surround extention is provided with five holes. Mark chassis beams underneath and 

drill through with a 8,5mm drill bit. Slip the three dashboard brackets underneath spider front, as per drawing. Secure by means of four M8 x 25mm bolts, one M8 x 50mm bolt (which fit through the centre) and Nyloc nuts and washers.   

Drill nine evenly spaced holes through lower front lip of spider bulkhead. Fit battery box over the centre three holes and rivet with large flange rivets. Rivet the six other holes, (three on either side of the battery box).

. 

NB  There is a spacer which goes between the spider and chassis beam before rivetting.  

45 WINDSCREEN WASHER BOTTLE AND BRACKET

Tools Reqd:
Drill



4mm Hole punch



10mm Spanner

NBWR:
M6 Bolt x One



M6 Nyloc Nut x One



M6 Washer



Rubber Grommet, type          x two

Materials Reqd:

PROCEDURE:

Drill hole in fibreglass bulkhead as per drawing.

Fit sleeve bracket by means of M6 bolt Nyloc nut and washer.

Punch two holes in rubber grommet and insert into aperture provided.

Electric supply lead forms part of dashboard loom W4460. Feed through hole in grommet and attach to bottom end of bottle. Feed water pipe through other hole in grommet and attach to nozzle next to windscreen wiper blade base.

46.LOOM – DASHBOARD W4460

The dashboard loom is attached to the dashboard unit and will be connected by the auto electrician.

47. LOOM – FRONT W4461

Tools Reqd:

NBWR:

Pop Rivets x Seven

Parts Reqd:

P-Clips, 10mm x Six




P-Clip, 6mm x One




M5 Bolt




M5 Nyloc Nut




M5 Washer

Materials Reqd:

PROCEDURE

Fit loom as per drawing

48 LOOM – NOSE W4462

Tools Reqd:

NBWR

Materials Reqd:
Glue

Parts Reqd:

Grommets

PROCEDURE:

Glue the small loom W4462 to the bottom end of the nose section just behind the grille, as per drawing. Drill holes in the rubber grommets and fit them into the holes 

provided in both side of the vertical fibreglass sections. Feed either side of the loom through the grommets and connect to lights.

49. LOOM – REAR W4466

Tools Reqd:

NBWR

Materials Reqd:
Cable Ties

Parts Reqd:

PROCEDURE:

It will be recalled that loom W4464 was installed at stage 11, both on the left and right hand sides of the car. 

The rear extentions of the loom now have to be secured. Drill two holes with a 43mm holes saw at the lower rear corners of the inner aluminium panels, as per drawing.  Drill holes through grommets and fit grommets. Feed loom ends through grommets on both sides. On right side cable tie loom to battery cable. On right side tie loom to chassis as per drawing.

:

50 FUEL FUNNELS , LEFT AND RIGHT x TWO, FILLER CAPS x TWO

Tools Reqd:
Drill



100mm Hole saw



8mm Spanner



Screw driver


NBWR:
Stainless steel starhead  screws, 5mm x 45mm x Sixteen



M5 Nyloc nuts x Sixteen 



M5 washers x Thirty Two 

Materials Reqd: 
Rubber sheet  for cutting gaskets 

Parts Reqd:


PROCEDURE

From front bulkhead edges find centres of funnels by measuring 100mm insets from each corner as per drawing. Using the centre marks drill hole with 100mm hole saw. 

Position fuel filler caps units  (assembled by Engineering Division) on top of funnel flanges.. Close nose section and find exact position of  combined funnel and filler cap units. Make marks through eight holes cast into fuel filer cap flanges on to funnel flanges and drill through. Trim the flange as necessary to miss aluminium angle. Secure by means of eight M5 stainless steel starhead screws, Nyloc bolts and washers. 

NB – Use filler cap as template to cut out and drill rubber gasket. This gasket is sandwiched between the fuel funnel and filler cap. The breather outlet on the funnel is to face into the car.

51. FRONT DZUS FASTENERS PLUS SPRING CLIPS x TWO

Tools reqd:
2mm Allen key



Phillips screw driver



5,5mm socket



Rivet gun


NBWR
Self tapping screws x Eight



Rivets, 3,2mm x 7,4mm x Four



Mushroom head screws, 3mm x 12mm, x Four


Materials Reqd:

Parts reqd:
Stainless Steel brackets x  Two

PROCEDURE

Position stainless brackets as per drawing. Stick down with Presstick.  Fit Dzus fasteners through holes provided in nose section and rivet into position. Dab grease onto Dzus fastener pins, lower into postion so that the pins lightly rest on the stainless steel brackets thereby marking them with a spot of grease. Clearly mark position of brackets and remove. Drill hole through centre. Use spring clip as a guide and drill two holes through bracket on either side of large hole. Attach spring clips to brackets by  means of  two 3mm x 12mm mushroomhead screws, Nyloc nuts and washers, per bracket.  Position assembled brackets back into marked positions and drill four holes through the holes provided in the brackets. Secure by means of four self tapping screws per bracket. .Close nose section and check for perfect fit by closing Dzus fastener.

52. NOSTRIL DZUS FASTENERS PLUS SPRING CLIPS x FIVE

Tools reqd:

NBWR

3mm x 12mm Mushroom Head Screws x Ten




3mm Nyloc Nuts x Ten




3mm Washers x 20




Pop rivets   x  Ten

Materials Reqd:

Parts Reqd

PROCEDURE

Attach four spring clips through holes provided in nose section by means of eight 3mm x 12mm mushroom head screws, Nyloc nuts and 16 washers.

Rivet Dzus fasteners into nostril section through holes provided.

53. GAS STRUTS, FRONT x TWO

Tools reqd:

9mm & 11mm drill bit





Drill




13mm Spanner




Rivnut Gun

NBWR

M8 Rivnuts x Two




M8 Nuts x Two




M8 Washers x Two

Materials Reqd:

Parts reqd:



PROCEDURE

Drill 11mm holes between the third and fourth rivets from the front of the chassis, as per drawing. Fit M8 Rivnuts. The gas struts have 8mm ball joints heads attached. Fit nuts on to the bolt ends and screw into Rivnuts. Tighten nuts against aluminium panels.  

Leave hanging until nose section is fitted and secure at a later stage.

54. GAS STRUT, REAR x ONE

Tools reqd:

Drill




Drill bits




13mm Spanner

NBWR

M8 Nuts x two




M8 Washers x two




M6 Rivnut x four




M6 x 15mm Bolts x four




M6 Washers x Four

Materials Reqd:

Parts reqd:

Plated brackets x two 

PROCEDURE

Hold bracket in line with 20x20mm square tube to the outside of the slot for lower trailing arms. Bracket to touch return lip of horizontal aluminium panel. Mark and drill 9mm holes and fit Rivnuts. Fit brackets.

NB  Gas struts will be fitted when fibreglass tail section is fitted. 

55. DASHBOARD AND DOOR SEAL EXTENTION BRACKET x TWO

Tools reqd:

Drill & bits




5mm Allen key




13mm Spanner




Pop rivet gun

NBWR

Pop Rivets x Two




M8 Mushroom Head Cap Screws x 40mm x Ten




M8 Nyloc Nuts x Ten




M8 Washers x Ten

Materials reqd

Contact Adhesive




Section of carpet

Parts Reqd

Check Straps x Two




Stainless Steel Brackets (two holes for door fitting plates) x 2




Stainless Steel Brackets (three holes for fitting to doors)

PROCEDURE

Fit aluminium door seal extention brackets hard up against the left and right side door fitting plates. Drill through and rivet. Attach carpet strip as per drawings.

Check and adjust length of straps as necessary.

Drill holes through ends of one sides of check straps.

Slide dashboard over three carpeted brackets, protruding from bulkhead. Push hard up against door fitting plates. Hold stainless steel brackets (with two holes) against the fibreglass lower dashboard extentions and mark as per drawing. Slip ends of check straps over brackets (not the sides with the holes drilled through)  and secure by means of two M8 mushroom head cap screws per side. 

Hold stainless steel brackets (with three holes)  up against front return edges of the doors. Mark as per drawing and drill through. Slip ends of check straps over brackets and ensure that holes drilled through check straps line up with centre hole on bracket. Secure by means of three M8 mushroom head cap screws per side.     

56. GEAR CHANGE AND HANDBRAKE LEVER CONSOLE

Tools reqd

Drill

Drill Bit, 2,5mm




Phillips screw driver

NBWR

13mm self tapping Pozi drive screws x Six

Materials reqd:

Parts reqd;

PROCEDURE

Slip fibreglass console over gear change and handbrake lever.  Mark hole in centre front of unit. Mark four holes, evenly spaced, along sides. Drill through and secure into position.

57.  FUEL TANKS AND SENDER UNITS, LEFT AND RIGHT x TWO

Tools Reqd

Drill 




M5 Tap and 4,2mm mating bit

NBWR

M5 x 15mm Cheesehead Screws x 10




M5 s/steel washers x 10




(sender units to tanks)




M10 Nyloc Nuts x Eight




M10 Washers x Eight




Special Rubber Washers (punched in-house) x 16

Materials Reqd
Oci  1101 Liquid Sealer

Part Reqd:

Hose Clamps, 25 – 35mm, x Four




Rubber Hoses,  7,9mm i/d, 500mm long, x Two




(for breather hoses)




Hose Clamps, 35 – 50mm, x Eight




Rubber Hoses, 38mm i/d x 100mm x Four




(for funnels to tanks)




Hose Tails, brass, 8 x 1/4ins x Two




Plastic Fuel Filters x Two




Hose Clamps, 12 – 18mm x  Four




 

PROCEDURE

The fuel tanks are supplied with holes punched in towards the rear of the inner vertical walls to accept the fuel sender units. Plates are welded behind the holes on the insides of the tanks. Fit sender unit to left side tank. Mark five holes, remove sender unit. Drill and tap 5mm holes. Smear Liquid Sealer into screw holes and fit gasket on to screw threads which is supplied with the sender unit and secure by means of  M5 x 15mm cheesehead screws. Repeat for right side. NB… the screw holes are not equidistant.

Four bolts, two in front and two at the rear, are welded to both sides of the chassis to hold the fuel tanks. The fuel tanks are secured as follows. First fit rubber washers. Fit tanks and follow with rubber washers, M10 washers and  M10 Nyloc nuts.  

Fit hose connection to fuel funnel neck and 90 degree s/steel bend. Slide all hose clamps over.

Fit hose connection to other end of 90 degree s/steel bend and on to fuel tank. Tighten hose clamps.

Fit fuel breather hoses over spouts attached to funnel flanges and to spouts on tanks. Secure by means of 25 – 35mm hose clamps.

Screw brass hose tails into rear of fuel tanks. NB – THREAD TAPE MUST BE WRAPPED AROUND THREADS BEFORE BOLTING INTO POSITION.

The braided fuel lines from the pumps to the tanks, which were connected at stage 40 must now be connected to the plastic filters.  For the right side cut short piece of hose to suit and attach to tank hose tail  by means of 12 – 18mm hose clamp. Press plastic filter spout into hose and attach by means of 12 – 18mm hose clamp. Attach braided hose to filter for right side tank by means of 12 – 18mm hose clamp. Attach plastic filter to hose that runs from right to left by means of 12 – 18mm hose clamp. Attach braided hose with end removed to hose tail of left side tank.

Make sure that the filter is fitted correctly. See direction flow arrow on unit.

Remove inspection panels on rear aluminium panels and connect earth wire from loom W4464.to screw which has painted black head. Connect live from loom to sender unit. Use OCI 1101 Liquid Sealer on thread.

58. DOOR LOCKS, U-CATCHES AND FRONT PLATES x TWO

Tools Reqd

8mm Tap and mating 7mm drill bit




Allen key




Drill




7mm Drill Bit




13mm Socket




10mm Socket




6mm Socket

NBWR

M6 x 30mm Counter Sunk Allen Head Screws x Eight




M6 Nyloc nuts x Two




M6 Washers x Two




(for door locks to doors)




M6 Nuts x Four




M6 Nyloc Nuts x Four




M6 Washers

Materials reqd

Cutting fluid


Parts Required

U- Catch Backing Plates x Two

PROCEDURE

Mark door lock positions with template. Drill through four holes, per side, fit plates on inside of doors underneath door locks  and  secure by means of M6 bolts, Nyloc nuts and washers.

With door locks secured, close doors to determine position of U-catches. Screw nuts on to U-catches. Fit U-catches through holes in backing plate. Drill and tap 2 x M8 x 20mm bolts into chassis back plate and adjust backing plate if necessary 

59. OUTER DOOR HANDLES,  MOUNTING BRACKETS x TWO

Tools Reqd:

Drill 




Drill Bits 




8mm Socket

NBWR

M5 Nyloc Nuts x Four 




M5 Washers x Four

 


M5 x 20mm Bolt x Two

Materials

Parts Reqd

Nylon Push Rods x Two




Springs x Two



PROCEDURE

Viewed from the top the mounting has a bush on the left side. Carefully insert the nylon push rods and springs as per drawing. Hold in position and insert the bracket with handle assembled  into the the two outer holes in the handles recesses. Two 5mm x 25mm cheesehead screws are  silver soldered on to the  brackets. Secure from the inside by means of M5 Nyloc nuts and washers. A Rivnut is also attached to the handles. This fits through the third centre hole provided and its function is that of handle adjuster. Screw in  5mm x 20mm bolt and adjust handle flush with door panel once unit is fully attached.

60. INNER DOOR HANDLES AND ESCUTCHION PLATES x TWO

Tools Reqd

2mm Allen Key




Drill Bit, 3,2mm

NBWR

M4 x 10mm Bolt x Two




M3 Mushroom Head S/S Screws x Four




M3 Nyloc Nuts x Four




M3 Washers x Four

PROCEDURE

Drill out existing threaded hole in door lock lever plate and tap 4mm thread.

Fit door handles from the outside through slots in doors. Attach to door lock brackets by means of  M4 bolts.

Place escutchion plates over handles and secure by means of  two M3 bolts, Nyloc nuts and washers, per side.   

61 DOOR POCKETS AND DOOR PULLS x TWO, LEFT & RIGHT

Tools Reqd

Drill




Drill Bits




Phillips Screw Driver


NBWR

6 x 13mm Self Tapping Screws x Twelve




6 x 1 inch  Black Pozi Screws x 28  


Materials Reqd
Grease

PROCEDURE

Attach door pull to door pocket by means of  six self tapping screws and attach door pocket to door by means of 14 Pozi screws, as per drawing.

Grease threads before screwing into fibreglass.

62. DOOR WINDOWS AND HATCHES x TWO

Tools Reqd

Drill




Drill Bit, 3mm




Phillips Screw Driver




2mm Allen Key




5,5mm Socket




Stanley Knife

NBWR

6 x 1/2ins FHP Stainless Steel Screws x 58




M3 Mushroom Head Screws x 26




M3 Nyloc Nuts x 26




M3 Washers x 26

Materials Reqd
10mm x 2mm single-sided self-adhesive black foam rubber sealing strip.


Grease


Parts Reqd

Hatch Brackets x Four




Over-Centre Hatch Locks x Two

PROCEDURE


With template mark 29 holes around perimeter of each window and eight holes for the hatch. Mark five holes in hatch panel. Drill through.  

Stick sealing strip around perimeter of window. Place window onto sealing strip and drill through 29 holes. Secure by means of  6 x 1/2ins stainless steel screws.

Stick adhesive strip round perimeter of hatch window. Attach hatch window as per drawing 

Grease screw threads before screwing into fibreglass

63  DOOR TONGUE PLATES ,INNER AND OUTER x TWO

Tools Reqd

Drill




Drill Bit, 3mm




Phillips Screw Driver

NBWR

6 x 1/2ins M/S FHP Screws x 18

Materials Reqd
Grease

PROCEDURE

Fit two part door tongue set, one on the spider an one on the door as per drawing. 

Bracket on spider has five holes and one on door has four holes.

64  WINDCREEN AND RUBBER MOULDING

Windscreen to be fitted by qualified auto glass fitter.

Special holding bars to be used to stabilise spider prior to fitting and to remain in place until windscreen has set.

65 SILLS, LEFT & RIGHT, x TWO

Tools Reqd

Drill




Drill Bit, 5mms




Pozzi Drive Bit – PH2

NBWR

Self tapping Pozi drive screws x 12 (top of sills)




Self tapping Pozi drive screws x 28 (bottom of sills)




5 x 15mm large flange rivets pop rivets

PROCEDURE

Fit and position sills to chassis sides. Hold firmly in position and secure with self drilling screws evenly spaced.

Drill 14 evenly spaced 5mm holes along bottom edge of sills and rivet into position.

66. BODY MOUNTING BARS – FRONT

Tools Reqd

13mm Spanners

NBWR

M8 x 16mm Bolts x Six




M8 Nyloc Nuts x Six




M8 Washers x Six




M8 Fender Washers x Six

Parts Reqd

PROCEDURE

Secure body bar, through holes provided, to front nose section by means three M8 bolts, Nyloc nuts and washers per side. 

67. HEADLIGHTS, SIDE LIGHTS, INDICATOR LIGHTS, HEADLIGHT

 ACCESS PANELS x TWO EACH AND POLYCARBONATE COVERS x FOUR

Tools Reqd

NBWR

Self tapping Pozi flange black screws 3,9 x 15 x Eight




(Access panels)




Stainless steel self tapping Pozi drive 6 x 1/2in screws




Headlights – 13 each, Side lights/Indicators nine each


Materials Reqd
Neoprene Adhesive Sealing Strip (check length)

PROCEDURE

Fit headlights into apertures with holes provided by means of 

Fit side lights into apertures provided by means of

Fit indicator lights into apertures provided by means of

For head light covers drill 13 holes per cover with template. Stick adhesive strip round perimeter of light moulding. Drill through and secure by means of 

For side light and indicator covers drill nine holes per cover with template. Stick adhesive strip round perimeter of light moulding. Drill through and secure by means of

Fit head light access panels.

68. FRONT  SECTION

Tools Reqd

NBWR

M10 x 30mm Bolts x Four\




M10 Nyloc Nuts x  Four




M10 Washers x Eight




Saddle Clamps x Two




Saddle Clamp Bushes x Two




3 x 8mm Pop Rivets x Two

Parts Reqd

Body Bar Locating Plate x Two

PROCEDURE

Carefully lift nose section to rest in a vertical position on to the front mounting brackets of the chassis. Secure by means of saddle clamps and bushes and four M10 x 30mm bolts, Nyloc nuts and washers per side.

Fit locating plate on inside of  saddle clamp. Drill and pop rivet. Position plate so as not to fowl on body bar bracket when nose is lifted. Attach opposite end of gas strut installed at stage 53.

Connect lights to loom.

69. FRONT NOSE SECTION HOLD-DOWN CATCHES & BRACKETS

Tools Reqd

Drill




Drill Bits, 4mm for catches, 5mm for brackets




Pop Rivetter




Screw Driver




8mm Spanner

NBWR

(size) Cheesehead Screws x Four




Nyloc Nuts x Four




Washers x ?





Rivets 
x 10 (size)

Parts Reqd

Brackets –Two Part; Angle and Grip x Two


PROCEDURE

With the front nose section in position fit the hold down catches into the slot and holes provided. Secure by means of chessehead screws, Nyloc nuts and washers.

Rivet grip sections to pre-drilled bracket as per drawing.

Line up and position assembled brackets below hold down catches. Mark, drill through and rivet into position. 

70  REAR MOUNTING BAR

Tools Reqd

13mm Spanners

NBWR

M8 x 16mm Bolts x Eight




M8 x Nyloc Nuts x Eight




M8 Washers x Eight





M8 Fender Washers x Eight

Parts Reqd

Saddle Clamps x Two




Saddle Clamp Bushes x Two


PROCEDURE

Secure body bar to rear tail section by means of four M8 x 16mm bolts, Nyloc nuts and washers and fender washers, through holes provided. 

71. TAIL LIGHTS, NUMBER PLATE LIGHTS, REAR LIGHT ACCESS PANELS x TWO

Tools Reqd

Drill




Drill bits, 

NBWR

Self tapping Pozi flange black screws, 3,9 x 13 x four




(number plate light)




Star head 5 x 45mm Stainless steel screws x four




Speed clips x four




(tail lights)




Self tapping Pozi flange black, 3,9 x 13 screws x four

Parts reqd



PROCEDURE

Fit tail light by means of

Fit number plate lights by means of

Fit tail light access panels by means of 

72  REAR DECK WINDOW

Tools Reqd

Drill




Drill bit, 3,5mm

NBWR

Stainless steel self tapping Pozi flange screws, 8 x 5/8 x 30

Materials Reqd
Neoprene Adhesive Strip (length)

PROCEDURE


Drill 30 holes through rear deck window by means of template. Stick adhesive strip around perimeter. Drill though and secure by means of 

73 REAR LOUVRES

Tools Reqd

NBWR

Stainless steel self tapping Pozi flange 6 x 1/2in screws –

16 top of rear deck




Stainless steel self tapping Pozi flange 6 x 1/2in screws –

8 per side rear vertical x two

Parts Reqd

PROCEDURE

Using louvres as templates drill through and secure rear deck louvre  by means of 

And two rear louvres by means of

74  REAR TAIL SECTION

Tools Reqd

NBWR

M8 Bolts x 30mm Bolts x Four




M8 Nyloc Nuts x Four




M8 Washers x Eight




.

Parts reqd

Saddle Clamps x Two




Saddle Clamp Bushes x Two

PROCEDURE

Carefully rest the rear tail section on to rear brackets in a vertical position on the body bar. Secure by means of  one saddle clamp and bush per side and four M8 bolts, Nyloc nuts, washers and fender washers per side.

Fit locating plate to inside of saddle clamps, drill and pip rivet. Position plate so as not to fowl on body bar bracket  when it is lifted 

Attach opposite ends of gas struts that were installed at stage 54.

Connect lights to wiring loom

75 REAR TAIL SECTION HOLD DOWN CATCHES & BRACKETS

Tools Reqd

Drill




Drill Bits, 4mm catches, 5mm brackets




Screw Driver




8mm Spanner

NBWR

(check) Cheesehead Screws x Four




Nyloc Nuts x Four




Washers x Four 

Parts Reqd.

Over-centre catch brackets  x Two

PROCEDURE

Rivet over-centre catch brackets to pre-drilled brackets as per drawing.   

Fit hold down catches into slots and holes provided and secure by means of cheesehead screws, Nyloc nuts and washers.

Position the brackets below the hold down catches. Mark, drill through and rivet. 

76. REAR LOCATORS, ALUMINIUM x TWO

Tools Reqd:

NBWR:

PROCEDURE:

Insert locating block into apperture in tail section located at lower end.

Presstick can be used to hold locator block in position..

Smear grease around holes in the locator block and close the tail section making sure that when the locator block is about to make contact with the sill that the tail section and the sill are both properly aligned.

Lift the tail section.

Drill holes through the fibreglass into the chassis tubing to receive self-tapping screws.

Secure locator block to car.

77. FRONT LOCATORS x TWO

Tools Reqd:

Drill




Drill Bits




Water Pump Pliers

NBWR:

M8 Nyloc nuts x two




M8 Washers x two

Materials:

Cloth

PROCEDURE:

Drill  8mm hole to underside of nose section. Hole to be positioned midway between wheel arch and recess for hold-down catch.

Close nose section and align with sill, mark through previously drilled hole on to sill.

Lift up front section and drill 8mm hole through sill.

Insert locating pin thread through sill hole from the top and secure by holding Nylon section with water pump pliers with a piece of cloth between the jaws for protection to the Nylon. Tighten the lock nut below.

Enlarge the hole drilled initially in the nose section to accept the Nylon pin.  

Last modified:2005-06-21

